



TEST REPORT

Sample's name	Mark / Brand	Laboratory No.
CELLULOSE CONCRETE	EKOBLOK	ZA.14

Test Result

Thermal Conductivity (W/m.K)	0.118
------------------------------	-------

Customer's name	ECO MAT CO.,LTD
Customer's address	6 Ladprao 79, Ladprao Rd, Wangthonglang, Bangkok
Sample's description	Square sheet size 1x1 ft
Test date	12 December 2006
Test method	ASTM C-177

Approved by

(Mr. Sun Jhitkraikroun)

Scientist 8

Reported by

(Mr. Puckanai Thongthumporn)

Scientist 8